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Table S1. - Solubility tests on AAc/EtAc copolymers in alkaline solutions after 24 h. 

NaOH solutions/ temperature 
AAc/EtAc 

5:5 7:3 
20 °C 30 °C 50 °C 20 °C 30 °C 50 °C 

pH 11 - - - - + + 
pH 12 - - + + + + 
pH 13 + + + + + + 

(-) polymers did not dissolve; (+) polymers dissolved. 

  
a b 



Polymers 2023, 15, 1790 2 of 5 

c d 

e f 

Figure S1. – Images of the energetic composites obtained. a, b – PBX 1; c, d – PBX 2; e, f – PBX 3; a, 
c, e – wet precipitate; b, d, f – dry particles 
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a) Aluminum  block  (left),  steel  block  (right) b)  blocks positioning
mode

The steel blocks are filled with the sample. 

c) sample pressing

d) Device for fixing the blocks needed for the test

e) detonation chamber
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f) results after testing (left)- indentation filled with SiO2 (right)
Figure S2. – SSRT test setup.

The SSRT measures the shock reactivity (explosiveness) of energetic materi-
als, often well-below critical diameter, without requiring a transition to detonation. 
The test setup combines the benefits of the lead block test ([1] pp. 197-200) and the 
gap test ([1] p. 148). Compared to the gap test, the advantage is the use of a much 
smaller amount of sample (ca. 500mg). The sample volume (Vs) is recommended 
to be 0.284mL (284 mm3). The mass of the sample was determined using the for-
mula Vs x ρsample x 0.95.  

The two blocks are placed on top of each other (the aluminum block at the 
bottom Figure S2 a,b). The amount of sample resulting from the calculation is in-
serted into the hole of the steel block. The sample is manually pressed (Figure 
S2c)) and then a detonator is inserted into the same hole. The two blocks are fixed 
(Figure S2d)) and introduced in the detonation chamber (Figure S2e)).  The di-
mensions of the indentations (Figure S2 f)) formed after the test were measured 
and filled with SiO2, thus determining the resulting mass. 

Figure S3. – DTA thermograms for RDX, PBX 1 and PBX 2 composite. 
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Figure S4. – Dimensional distribution of HMX crystals obtained from SEM images dimensional 
measurements. 
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